
WASTEWATER TREATMENT 
AND REUSE
A Guide to Help Small Towns Select Appropriate Options

W
A

S
T

EW
AT

ER
 T

R
EAT

M
EN

T
 A

N
D

 R
EUS

E
B

rault, B
uchauer, and G

am
brill

WATER GLOBAL PRACTICE

Jean-Martin Brault, 
Konrad Buchauer, 
and Martin Gambrill

W21009

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed



About the Water Global Practice
Launched in 2014, the World Bank Group’s Water Global Practice brings together financing, 
knowledge, and implementation in one platform. By combining the Bank’s global knowledge with 
country investments, this model generates more firepower for transformational solutions to help 
[...]
for Different Scenarios  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                            91

Table 4.9	 Energy Consumption and Treatment Efficiency . . . . . . . . . . . . . . . . . . . . . . . .                        92

Table 4.10	 Summary of Scoring for O&M Costs (OPEX) and Corresponding Ranges . . .   94

Table 4.11	 Summary of Scoring for Investment Costs and Examples of Scores for 
Different Scenarios . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               95

Table 4.12	 Analysis of the Reuse Potential of Products Resulting from a  
Treatment Process . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               100

Table 5.1	 Summary of Suggested Scores for Each Technology (Standard Defaults) . .  110

Table 5.2	 Summary of Weighted Scoring for Each Technology, Based on  
Suggested Standard Defaults  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                     112

Table 6.1	 Project Criteria for the Morocco Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                               114

Table 6.2	 Technology Criteria and Exclusion Criteria for the Morocco Case . . . . . . . .        115

Table 6.3	 Summary of Excluded Technologies for the Morocco Case . . . . . . . . . . . . .             118

Table 6.4	 Summary of Scoring for Remaining Technologies after Step 4 for  
the Morocco Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                               119



viii Contents

Table 6.5	 Summary of Weighted Scoring for Remaining Technologies after Step 4  
for the Morocco Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                            119

Table 6.6	 Project Criteria for the Vietnam Case  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                               121

Table 6.7	 Technology Criteria and Exclusion Criteria for the Vietnam Case . . . . . . . . .123

Table 6.8	 Summary of Excluded Technologies for the Vietnam Case . . . . . . . . . . . . . .              125

Table 6.9	 Summary of Scoring for Remaining Technologies after Step 4 for the  
Vietnam Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                   126

Table 6.10	 Summary of Weighted Scoring for Remaining Technologies after Step 4  
for the Vietnam Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .126

Table 6.11	 Project Criteria for the El Salvador Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                             128

Table 6.12	 Technology Criteria and Exclusion Criteria for the El Salvador Case . . . . . .      131

Table 6.13	 Summary of Excluded Technologies for the El Salvador Case  . . . . . . . . . . .           133

Table 6.14	 Summary of Scoring for Remaining Technologies after Step 4 for the  
El Salvador Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                134

Table 6.15	 Summary of Weighted Scoring for Remaining Technologies after Step 4  
for the El Salvador Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                          135

Boxes
Box 3.1	 Examples of Selection of Technology for Agricultural Wastewater Reuse . . .   70

Box 4.1	 Disinfection Considerations: Formation of Chlorination By-Products  . . . . . .      79

Box 4.2	 Life-Cycle Cost Analysis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                           98



Wastewater Treatment and Reuse ix

Jean-Martin Brault led the preparation of this guide with the support and guidance of 
Konrad Buchauer, Nishtha Mehta, and Martin Gambrill.

The guide benefited from the contributions of relevant background literature, the sharing 
of experiences, and the feedback provided by many people at different stages of its 
development. We are grateful for such contributions and insights from Clémentine Stip, 
Rebecca Gilsdorf, Klaus Neder, Dimitri Xanthoulis, Daniel Nolasco, Gustavo Heredia, Sean 
Nelson, Nathan Engle, and Richard Abdulnour.

The authors are also grateful to the numerous colleagues and peer reviewers from inside and 
outside of the World Bank for their valuable comments and support during the preparation 
of the guide, including Ravikumar Joseph, Habab Taifour, Irma Setiono, Ernesto Sanchez-
Triana, Andreas Rohde, Gang Qin, Gustavo Saltiel, and Colette Génevaux. Finally, we want 
to thank Seema Thomas and Erin Barrett for helping us finalize and publish the guide.

Acknowledgments 



Small towns in low- and middle-income countries (LMICs) are growing rapidly and struggling 
to meet the increased demands of wastewater collection and treatment. To avert public 
health crises and continued environmental degradation, small towns are actively seeking 
safely managed sanitation solutions, appropriate for their scale, institutional capacity, 
financial resources, and overarching needs. This document is designed to provide a guide 
of small-town wastewater treatment processes in order to assist engineers, managers 
and other stakeholders responsible for wastewater service provision in identifying and 
selecting appropriate wastewater treatment processes for small towns. This guide is part 
of a World Bank suite of tools and other material to support World Bank teams and their 
government counterparts in the planning, design, and implementation of sanitation projects 
in urbanizing areas.

Addressing the specific context of small towns, the format of this guide begins with an 
introduction of key concepts for a decision maker to understand and then applies a 
suggested five-step approach to exploring appropriate wastewater treatment technologies, 
culminating with case studies from three regions applying this approach. The guide’s 
introduction delves into the unique considerations for small-town wastewater treatment 
and the exploration of corresponding technologies. Before demonstrating the application 
of the approach, the guide also navigates (a) factors external to the technologies that 
define the characteristics and environment of a given small town and that will affect 
technology choice, coupled with (b) technology-specific information that will ultimately 
influence decision making. Before embarking on the formal planning and design process, 
the user is highly encouraged to become familiar with the guide methodology in its entirety 
while drawing on the principles of the Citywide Inclusive Sanitation (CWIS) approach.1 
Sewers and wastewater treatment should be pursued only in small towns where such a 
service-delivery approach is deemed the most appropriate, following the comparison of 
its advantages and disadvantages with onsite sanitation and fecal sludge management 
alternatives, as espoused by the CWIS approach.

Note
1. 	For more information about the Citywide Inclusive Sanitation approach, see the World Bank’s CWIS website 

at www.worldbank.org/cwis.

Executive Summary

x Executive Summary

http://www.worldbank.org/cwis


Wastewater Treatment and Reuse xi

Abbreviations

ABR anaerobic baffled reactor
AL aerated lagoon

ANDA Administración Nacional de Acueductos  
y Alcantarillados

ANF anaerobic filter
AS activated sludge
AT aeration tank;

BAF biological aerated filters
BD biogas digester

BNR biological nutrient removal
BOD biochemical oxygen demand
cap capita

CAPEX capital expenditures
CAS conventional activated sludge

CEPT chemically enhanced primary treatment
CH4 methane

Cl chlorine or chlorination
CO2 carbon dioxide

CO2e carbon dioxide equivalents
COD chemical oxygen demand

CW constructed wetland
CW(1-st) single-stage constructed wetland

CW(hybrid) hybrid constructed wetland
CWIS Citywide Inclusive Sanitation
DBP disinfection by-products

EA extended aeration (= low-load activated 
sludge)

FAB fluidized aerated bed
FC fecal coliforms

F/M food to microorganism ratio
FSM fecal sludge management
FST final sedimentation tank

GHG greenhouse gas
GWP global warming potential
IFAS integrated fixed film activated sludge
IMH Imhoff tank
ISF intermittent sand filter

LMIC low- and middle-income countries
MBBR moving bed biological reactor

MBR membrane bioreactor
MLD million liters per day (1 MLD = 1,000 m3/d)

MLSS mixed liquor suspended solids
MPN most probable number
N2O nitrous oxide
NPV net present value

O&M operation and maintenance
ONEE Morocco’s National Electricity and Water 

Office (Office National de l’Électricité  
et de l’Eau Potable)

OPEX operating expenditures
PE population equivalent

PE60 population equivalent of 60 g BOD5  
per capita per day

P&ID piping and instrumentation diagram
PP polishing pond

PST primary sedimentation tank
RBC rotating biological contactor
RDF rotary disc filter

RF rock filter
SBR sequencing batch reactor
SDG Sustainable Development Goal

SF sand filter
SpTP septage treatment plant

SS suspended solids
ST septic tank
TF trickling filter

TF/SC trickling filter/solids contact process
THM trihalomethane
TSS total suspended solids

UASB upflow anaerobic sludge blanket reactor
UASB-TF UASB followed by a TF

UASB-WSP UASB followed by a WSP
UV ultraviolet [disinfection]

WSP waste stabilization pond (here consisting 
of the classical configuration of anaerobic, 
facultative, and maturation ponds)

WWTP wastewater treatment plant





1Wastewater Treatment and Reuse

Introduction and Background
Low- and middle-income countries (LMICs) generally lack adequate wastewater infrastructure, 
and although 39 percent of the global population used a safely managed sanitation service 
in 2015, only 27 percent of the global population used facilities connected to sewers that led 
to wastewater treatment plants (WHO and UNICEF 2017). This gap between collection and 
treatment varies across regions—for example, 69 percent of the wastewater collected in Arab 
States is safely treated (LAS, ESCWA, and ACWUA 2016), compared with 30 to 40 percent in 
Latin America (Rodriguez and others 2020) and roughly 10 to 20 percent in Asia and the Pacific 
region (UNESCO World Water Assessment Programme 2017). This gap is important because 
it poses a critical obstacle to reaping the benefits of improved human health, environmental 
protection, and water security, particularly as wastewater is increasingly seen as a valuable 
resource that should be managed effectively. Investment needs associated with closing this 
gap are substantial, contributing to the need for a paradigm shift with respect to wastewater 
planning, management, and financing. There is a need for adaptive solutions that can be 
incrementally implemented, building off what is already in place.

This paradigm shift is particularly relevant for countries dealing with rapid urbanization. 
In these countries, small towns create a unique challenge as they exist at the nexus of 
urban and rural dynamics and can thus play a strategic role in bridging the gap between 
wastewater collection and treatment. For this to happen, appropriate wastewater treatment 
solutions should be selected to allow small towns to cope with the challenges of providing 
services without the potential for economies of scale offered in larger urban centers, and 
with the limited human and financial resources that are often found in small towns but 
which need to be considered when assessing the operation and maintenance (O&M) 
requirements of treatment plants.

Identifying appropriate wastewater treatment solutions for small towns in LMICs requires 
thinking beyond the conventional technologies applied in developed contexts and 
requires an understanding of how local constraints on human and financial resources, 
road connectivity and/or available inputs, such as chemicals and replacement parts, could 
influence technology choice. Although ultimately technology recommendations and 
designs will be the responsibility of a technical specialist or consultant, those responsible for 
wastewater service provision—engineers, managers and decision makers more broadly—
should oversee this selection process and have the necessary information to discriminate 
between different treatment trains.

About This Guide 1



2 About This Guide

priorities, including minimizing investment costs 
and ensuring operational sustainability.

Scope and Limitations
Although the guide details a methodology to 
determine appropriate wastewater treatment 
processes for small towns, it does not aim to provide 
a definitive answer as to which wastewater treatment 
technology would be “optimal” for a given small 
town. The reader should be mindful about the 
variability of contexts and the interpretation of the 
different aspects explored.

As a result, it is likely that, after applying the 
methodology proposed in the guide, more than 
one appropriate solution will be identified and 
a more detailed analysis (particularly regarding 
costs) may be necessary to further narrow down the  
selection. A more experienced user of the guide 
may still wish to include other technologies for 
additional comparison. The user should evaluate 
these additional technologies with the same 
criteria that are applied in the guide so as to be 
able to compare them with the technologies 
preselected here. Furthermore, the guide does not 
provide specific guidance on, or standards for, the 
engineering design of each technology, as a large 
number of such resources already exist.1

The guide emphasizes opportunities for cotreatment 
of wastewater with fecal sludge, where appropriate, 
although it does not provide guidance on fecal sludge 
management (FSM) or treatment.2

How to Use This Guide
This guide supports decision making in the 
prefeasibility and feasibility phases of a project 
cycle, as illustrated in Figure 1.1. Thus, the guide 
is meant to help optimize, at a very early project  
stage, when such optimization is easiest and most 
effective, the direction and the content of subsequent 
more detailed analysis.

This guide was inspired by a report, “Definition of 
a Tool for Evaluating Unconventional Wastewater 
Treatment Technologies,” commissioned under 
the World Bank-financed Oum Er Rbia Sanitation 
Project to provide Morocco’s Office of Electricity 
and Drinking Water (Office National de l’Électricité 
et de l’Eau Potable [ONEE]) with a decision-making 
tool to diversify its menu of technological options 
for small towns as part of the rollout of the country’s 
National Sanitation Master Plan. This guide has 
complemented the evaluation criteria proposed 
therein to highlight the priorities of wastewater 
treatment for small towns and aims to bring a more 
global perspective to the associated challenges 
(Golla 2014). In adapting the criteria used in the 
Morocco report, the guide relies on available data  
and publications from developed countries that the 
authors consider relevant to LMIC contexts. The peer 
review process also allowed for practitioners working 
in LMICs to provide inputs on the applicability and 
relevance of the guide’s recommendations and its 
methodology in these contexts.

Objective and Target Audience
The objective of this guide is to assist engineers 
and managers responsible for wastewater service 
provision in understanding which solutions are 
technically feasible and in line with the priorities 
of their small town. It provides a methodology for 
these decision makers to identify the characteristics 
of their service area that will be most important 
in choosing appropriate wastewater treatment 
solutions and to understand the trade-offs between 
different solutions that meet their needs. The 
information presented in this guide therefore aims 
[...]
discharge into the environment—and/or after heavy rain events, the water 
stored in the stormwater basins can be progressively pumped back toward 
the wastewater treatment plant. This type of basin can also be part of a 
system for flow equalization.

Note: UASB = upflow anaerobic sludge blanket reactor; WWTP = wastewater treatment plant.

TABLE 3.2
Typical Pretreatment Options and Process Considerations for Small-Town WWTPs (Continued)



14 Appropriate Wastewater Treatment Technology for Small Towns

Preselection of Wastewater 
Treatment Technologies 
Appropriate for Small Towns
Although a wide array of wastewater technologies 
exists, not all of them are well suited for the 
requirements of small-town WWTPs. Therefore, 
to narrow down the technology options included 
in this guide as likely to be most appropriate  
to small towns, twenty-one have been shortlisted 
using preselection criteria and these preselected 
technologies are the focus of this guide.

This shortlist was developed in two stages:

	◾ First, a long list of technologies was established.

	◾ Then, the long list was subjected to preselection 
criteria, which led to the exclusion of certain 
technologies from further consideration if 
deemed unsuitable to small-town wastewater 
treatment. Only the remaining technologies 
are further developed as part of this guide.

For the establishment of the long list of wastewater 
treatment technologies, the following inclusion 
criteria were used:

(a)	 Only well-established WWTP technologies 
are included. These are technologies that 
have been applied frequently in large-
scale projects and for which generally 
acknowledged design rules exist. 

Nevertheless, the long list does not include 
technologies for which only few large-scale 
references exist or for which design rules are 
still under discussion within the engineering 
and academic communities. For this reason, 
technologies such as evaporative systems 
or epuvalisation were not included in the 
long list.

(b)	 Default to the most recent variation 
of an established technology. Some 
technologies have been improved and 
upgraded into variations, which are now 
widely considered to be safer and more cost-
effective and show improved performance 
and general process robustness. In such 
cases, the improved version of the 
technology was included and not the older 
precursor technologies. For instance, the 
infiltration-percolation technology (also 
called intermittent sand filters [ISFs]) is now 
being abandoned for new construction 
projects globally in favor of constructed 
wetlands (CWs), which are de facto sand 
filters complemented by vegetation. These 
have proved to be even more efficient in 
terms of organic, solids, nutrients and 
pathogen removal, with improved stability 
against hydraulic peak loads and with 
considerably less risk of clogging compared 
with ISFs.

Numerous 
wastewater 
treatment 
technologies

Applied four 
criteria to 
determine 
well-established
wastewater 
treatment 
technology

Long list of 
thirty-two 
technologies

Applied three 
preselection 
criteria to 
determine 
suitability for 
small-town
wastewater 
treatment 

Shortlist of 
twenty-one 
technologies



Wastewater Treatment and Reuse 15

(c)	 New technologies that are proving 
to be efficient and that are gaining 
prominence. The guide includes various 
new developments that have recently 
become increasingly popular, such as hybrid 
CWs, and combinations of secondary 
treatment components, such as UASB-waste 
stabilization ponds (WSPs) and UASB-trickling 
filters (TFs). Such combinations can prove  
quite advantageous when compared to  
non-combined single process units because 
such combinations usually reduce costs 
and simultaneously increase treatment 
efficiencies.

(d)	 Not all variations or modifications of a 
technology are appropriate or relevant. It 
is common practice in wastewater treatment 
to use simple terms to describe complex 
technologies, such as activated sludge, 
trickling filter, anaerobic treatment, and 
so on. However, such simplifications 
can mask a wide range of quite different 
technological variations, not all of which 
may be appropriate for specific projects—in 
this case, for small towns. This is particularly 
true for activated sludge and its extended 
aeration (EA) or low-load modifications. 
This applies to both batch-wise variations, 
such as sequencing batch reactors (SBRs), 
and flow-through type facilities, such as 
oxidation ditches (ODs). A comparative 
description and analysis of conventional 
activated sludge (CAS) and EA is presented 
in Appendix A.

The resulting long list of well-established technologies 
is presented in Table 3.3. This long list was further 
narrowed down using the three following specific 
criteria in order to identify a short list of appropriate 
WWTP options for small towns:

(a)	 The technology design capacity should 
be appropriate for small town sizes. 

Small towns are defined in Chapter  2 as 
having a population of mostly less than 
50,000 people, sometimes less than  
100,000 people and, very rarely, even more 
than 100,000 people. In addition, the 
expected per capita wastewater pollution 
level in LMICs and transition countries, where 
this guide is intended to be applied, is most 
likely to be less than 60 g BOD5/cap/d (for 
example, in the range of 30 to 50 g BOD5/
cap/d). An appropriate design capacity of 
such WWTPs should typically be < 50,000 
PE60 (roughly equivalent to < 5 MLD), with 
a maximum of < 100,000 PE60 (< 10 MLD) in 
rare cases. Therefore, WWTP design sizes 
appropriate for small towns are < 50,000 PE60 
and < 5 MLD (with rare maxima of up to 
100,000 PE60 and < 10 MLD).1

(b)	 Technologies should be simple to operate 
and present low operational risks. 
Finding sufficient personnel to operate 
and maintain WWTPs in small towns can 
present a challenge, so the technologies 
chosen should be simple to operate with 
low operational risks.

(c)	 Capital expenditures (CAPEX) and 
operating expenditures (OPEX) associated 
with technologies should be affordable. 
Financial aspects play a crucial role in the 
sustainable running of small-town WWTPs, 
so CAPEX and OPEX should be kept within 
the service provider’s financial capacity. 
This is particularly important to consider 
for electromechanical installations, as these 
tend to get over-proportionally expensive 
to purchase, operate and maintain as 
they get smaller. Technologies such as 
chemically enhanced primary treatment 
(CEPT), flotation or thermal sludge dryers 
were therefore not considered as part of the 



TABLE 3.3
Long List of Treatment Technologies and Preselection of Appropriate Technologies  
for Small-Town WWTPs

# WASTEWATER TECHNOLOGY a ABBREV.

APPLIED FOR 
WWTP DESIGN 
SIZES < 50,000 
PE60 AND < 5 MLD

SIMPLE TO 
OPERATE WITH 
LOW OPERATIONAL 
RISKS

FINANCIALLY 
COMPETITIVE 
FOR SMALL/
MEDIUM WWTPS b

Primary treatment (only)
1 Septic tank ST (only for clusters of 

houses)
Yes Yes

2 Biogas digester BD Yes Yes

3 Imhoff tank IMH Yes Yes Yes

Primary + secondary treatment
4 Anaerobic baffled reactor ABR Yes Yes Yes

5 Anaerobic filter ANF Yes Yes Yes

6 Waste stabilization pond WSP Yes Yes Yes

7 Aerated lagoon AL Yes Yes Yes

8 Single-stage constructed wetland CW(1-st) Yes Yes Yes

9 Hybrid constructed wetland CW(hybrid) Yes Yes Yes

10 Upflow anaerobic sludge blanket reactor UASB Yes Yes Yes

11 Conventional activated sludge process CAS (> 20,000 PE60) No No

12 Sequencing batch reactor (conventional) SBR (conv.) (> 20,000 PE60) No No

13 Extended aeration (AS type) EA Yes Yes Yes

14 Extended aeration (SBR type) SBR EA Yes Yes Yes

15 Trickling filter TF Yes Yes Yes

16 Rotating biological contactor RBC Yes Yes Yes

Activated sludge variations
17 Nereda® c NEREDA Yes No No

18 Membrane bioreactor MBR Yes No No

19 Two-stage AS with high-loaded first stage AB No No No

Attached biomass growth system variations
20 Biological aerated filter d BAF Yes No No

Combinations of AS and attached growth
21 Integrated fixed film activated sludgee IFAS Yes No Yes

22 Moving bed biological reactor f MBBR Yes No Yes

23 Trickling filter/solids contact process TF/SC No Yes Yes

24 UASB-WSP UASB-WSP Yes Yes Yes

25 UASB-TF UASB-TF Yes Yes Yes

26 UASB-AS UASB-AS Yes No Yes

Tertiary treatment (additional)
27 Disinfection with UV system UV Yes Yes Yes

28 Disinfection with chlorine Cl Yes Yes Yes

29 Polishing pond PP Yes Yes Yes

30 Rock filter RF Yes Yes Yes

31 Sand filter SF Yes No No

32 Rotary disc filter RDF Yes Yes Yes

Note: AS = activated sludge; CAPEX = capital expenditures; MLD = million liters per day; OPEX = operating expenditures; PE = population equivalent; UV = ultraviolet; 
WWTP = wastewater treatment plant. 
a Appropriate WWTP technologies are presented in green text. 
b Technologies that have considerably higher CAPEX and/or OPEX figures than other technologies are not considered to be financially competitive. 
c Nereda is a proprietary variation of AS based on aerobic granulation. 
d These systems can come under different proprietary variations and trademarks such as BIOFOR® and BIOSTYR®. 
e These systems can come under different proprietary variations and trademarks such as STM-Aerotor™. 
f These systems can come under different proprietary variations and trademarks such as Kaldnes™, Linpor™ and Captor™. 



Wastewater Treatment and Reuse 17

long list of this guide. Economies of scale 
effects also exist for civil works-intensive 
technologies, but this effect is usually less 
pronounced than for electromechanical 
installations.

Technologies were excluded for being inappropriate 
for small towns if they did not meet all three of the 
aforementioned criteria. For example, the CAS 
process (high-load) or membrane bioreactors 
(MBRs) were not considered part of the guide 
because they are widely known to require a 
combination of higher levels of CAPEX and OPEX, 
highly skilled staff, a constant electricity supply, 
high levels of chemical consumption and a highly 
developed management system that ensures that 
the facility is correctly operated and maintained. 
In addition, given the economies of scale and the 
reduced fluctuation of influent characteristics in 
larger towns and cities, these options are deemed 
more appropriate for the treatment of large flows 
in such settings.

In Table  3.3, wastewater treatment technologies 
that meet all of the preselection criteria, and are 
therefore deemed appropriate for small towns, 
are presented in green text, and those excluded 
technologies, based on the fact that they do not 
meet the preselection criteria for small towns, are 
presented in red text.

Twenty-one options met the preselection criteria 
of being appropriate for small towns, as presented 
in Table 3.4. More experienced users of this guide 
may still wish to include other technologies for 
additional comparison. However, we suggest that 
any additions be assessed against the same criteria 
that are applied in this guide for comparability 
with the preselected technologies here.

For those technologies that met the preselection 
criteria, technology sheets were developed. These 
are presented in the next section (“Technology 
Sheets”).

Technology Sheets
To help better navigate the reader around the 
technology sheets, we present here an outline 
template that provides an overview of how each 
technology sheet is structured and an explanation 
of how to interpret the different figures that are 
used to characterize each technology.

TABLE 3.4
List of Wastewater Treatment Technologies 
That Met the Preselection Criteria of  
Being Appropriate for Small Towns

#
TECHNOLOGY SHEET: APPROPRIATE 
TECHNOLOGY FOR SMALL TOWNS

Primary treatment only

1 Septic tank (ST)

2 Biogas digester (BD)

3 Imhoff tank (IMH)

Primary and secondary treatment

4 Anaerobic baffled reactor (ABR)

5 Anaerobic filter (ANF)

6 Waste stabilization pond (WSP)

7 Aerated lagoon (AL)

8 Single-stage constructed wetland (CW(1-st))

9 Hybrid constructed wetland (CW(hybrid))

10 Upflow anaerobic sludge blanket reactor (UASB)

11 Extended aeration – activated sludge type (EA)

12 Extended aeration – sequencing batch reactor type 
(SBR(EA))

13 Trickling filter (TF)

14 Rotating biological contactor (RBC)

15 UASB followed by WSP (UASB-WSP)

16 UASB followed by TF (UASB-TF)

Tertiary treatment

17 Disinfection with ultraviolet system (UV)

18 Disinfection with chlorine (Cl)

19 Polishing pond (PP)

20 Rock filter (RF)

21 Rotary disc filter (RDF)



18 Appropriate Wastewater Treatment Technology for Small Towns

DESCRIPTION
Primary anaerobic treatment
The septic tank is the most common, small-scale and decentralized treatment tech-
nology worldwide. The septic tank is a watertight chamber that performs preliminary 
treatment through sedimentation and anaerobic digestion. Physical treatment happens 
through the retention of solids: the gravity separation of solid particles between 
flotation (formation of a grease cap) and sedimentation (formation of a sludge bed) 
produces a totally liquid effluent. Biological treatment occurs through anaerobic 
digestion which liquefies solids retained in the pit and 
produces some biogas. The effluent is infiltrated 
onsite and spread through a leach field, 
where further filtration occurs. Treatment 
efficiencies vary greatly depending on 
operation and maintenance and 
climatic conditions.

REUSE 
POTENTIAL
▶	 Effluent not fit for 

reuse. 

▶	 Not enough biogas 
produced for reuse.

TECH SHEET #1

Septic Tank (ST)

TECHNICAL/ENVIRONM
EN

TA
L 

C
RI

TE
R

IA

FI
N

ANCIA
L CRITERIA

O
&M

 co
st

s (
OPE

X)

En
er

gy
 u

se

Sludge produc
tio

n

Availability of replacement
 parts and O&M inputs

Labor qualification

Land availability

Treatment efficiency

Ease of upgrading to

enhanced nutrient rem
oval

Investm
ent/capital costs

(CAPEX)

1

2

3



Wastewater Treatment and Reuse 19

DESIGN
▶	 Simple and robust technology 

with long service life; can be 
sized and constructed by non-
expert.

▶	 Small land area required (can be 
built underground).

▶	 Treated wastewater can be 
dispersed into the soil for onsite 
infiltration.

▶	 If septic tanks are used in 
densely populated areas, 
onsite infiltration should not be 
used, otherwise, the ground 
will become oversaturated and 
contaminated, and wastewater 
may rise up to the surface, 
posing a serious health risk.

▶	 Even though septic tanks 
are watertight, it is not 
recommended to construct them 
in areas with high groundwater 
tables or where there is frequent 
flooding.

OPERATION
▶	 Regular desludging must be 

ensured.

▶	 A septic tank is appropriate 
where there is a way of 
dispersing or transporting the 
effluent.

sedimentation zone

access covers

sludge

vent

scum
outletinlet

Source: Tilley et al. 2014.

PROJECT
▶	 Connected population:  

 (Household) or  
  (Cluster of houses)

▶	 Population growth can be 
accounted for as the sizing is 
relatively flexible to a maximum 
of 200 population equivalent.

▶	 Consider existing capacity for 
sludge treatment in neighboring 
areas. Mixed wastewater flow is 
not allowed.



20 Appropriate Wastewater Treatment Technology for Small Towns

DESCRIPTION
Primary treatment, anaerobic process, sludge treatment
The biogas digester consists in a chamber where blackwater, sludge, and/or bio-
degradable waste is introduced with no aeration to create the ideal conditions for 
anaerobic bacteria to break down (digest) the organic matter from the inputs into 
simpler chemicals components. Anaerobic digestion is a process which take place in 
low oxygen or anoxic environments. In these conditions, anaerobic bacteria thrive and 
break down organic carbon into biogas (methane and carbon dioxide) and produces 
a digested slurry (digestate) rich in organics and nutrients, almost odorless and where 
pathogens are partly inactivated. Because this digester is used for strong sub-
strate only, biogas production is high; however, significant gas production cannot be 
achieved if blackwater is the only input. This process can be very useful to treat aris-
ing organic waste such as sewage sludge, organic farm waste, municipal solid waste, 
green waste and industrial organic waste.

REUSE 
POTENTIAL
▶	 Effluent not fit for 

reuse. 

▶	 Market for reuse 
exist for biogas and 
sludge (digestate) 
valorization. 

▶	 Gas production is 
directly related to 
the organic fraction 
of the substrate. 

▶	 Digestate is rich in 
stabilized organic 
matter and nutrients 
and can be reused 
as a fertilizer.

TECH SHEET #2

Biogas Digester (BD)

TECHNICAL/ENVIRONM
EN

TA
L 

C
RI

TE
R

IA

FI
N

ANCIA
L CRITERIA

O
&M

 co
st

s (
OPE

X)

En
er

gy
 u

se

Sludge produc
tio

n

Availability of replacement
 parts and O&M inputs

Labor qualification

Land availability

Treatment efficiency

Ease of upgrading to

enhanced nutrient rem
oval

Investm
ent/capital costs

(CAPEX)

1

2

3



Wastewater Treatment and Reuse 21

outlet

slurry

biogas

gas outlet

overflow

inlet access cover

DESIGN
▶	 Often, biogas reactors are 

directly connected to private or 
public toilets with an additional 
access point for organic 
materials.

▶	 For economic reasons, it is 
not suitable for weak liquid 
wastewater, as the total volume 
of wastewater must be agitated 
and kept for full retention time 
inside the digester. This leads to 
large digester volumes and thus, 
to high construction costs.

▶	 Can be built underground if 
soil conditions and initial space 
allows.

▶	 Construction requires masonry 
knowledge.

▶	 To minimize distribution losses, 
the reactors should be installed 
close to where the gas can  
be used.

OPERATION
▶	 The main parameter is the 

hydraulic retention time, which 
should not be less than 15 and 
25 days in hot and moderately 
warm climate, respectively. 
Below 15 °C biogas digesters 
are less appropriate for colder 
climates as the rate of organic 
matter conversion into biogas is 
very low.

PROJECT
▶	 Connected population:  

 (Household) or  
  (Cluster of houses)

▶	 Power and water supply: 
Does not require electricity or 
constant water supply. Will not 
accommodate only wastewater 
and therefore benefits from 
nearby agricultural or industrial 
activity to supplement inputs 
with animal manure, green waste 
or organic waste, or a food 
waste collection system.

▶	 Mixed wastewater and organic 
waste is allowed. However, the 
influent should remain strong 
and the system will not deal well 
with dilution.

Source: Tilley et al. 2014.



22 Appropriate Wastewater Treatment Technology for Small Towns

DESCRIPTION
Primary anaerobic technology
The Imhoff tank is a communal settling tank that treats raw wastewater by sep-
arating solids and liquids. The settled solids are then digested and partially 
stabilized in the lower chamber through anaerobic digestion. The V shape 
allows solids to trickle into the digestion compartment while preventing gas 
from rising back up and disturbing the settling process. Gas vents direct the 
gas to the sides, transporting sludge particles and creating a scum layer. 
Imhoff tanks work for domestic or mixed wastewater flows, though the effluent 
requires additional treatment. The combination of solid- 
liquid separation and sludge stabilization in one 
unit is advantageous.

REUSE 
POTENTIAL
▶	 Effluent not fit for 

reuse. 

▶	 Treated wastewater 
can be discharged 
in ocean or large 
river only. 

▶	 Not enough biogas 
produced for reuse.

TECH SHEET #3

IMHOFF Tank (IMH)

TECHNICAL/ENVIRONM
EN

TA
L 

C
RI

TE
R

IA

FI
N

ANCIA
L CRITERIA

O
&M

 co
st

s (
OPE

X)

En
er

gy
 u

se

Sludge produc
tio

n

Availability of replacement
 parts and O&M inputs

Labor qualification

Land availability

Treatment efficiency

Ease of upgrading to

enhanced nutrient rem
oval

Investm
ent/capital costs

(CAPEX)

1

2

3



Wastewater Treatment and Reuse 23

gas bubbles

sludge outlet

sludge digestion compartment